SlideShare ist ein Scribd-Unternehmen logo
Workshop standard times
Temps de reparation
Reparatur-zeittafel
Agrolux 57
Agrolux 67
307.6048.3.6
Agrolux 57 67
Section: ENGINE SUBAS: 11 Ref. 1
CRANKCASE
BLOC MOTEUR
KURBELGEHÄUSE
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
3 2.3199.312.2/10
1 plug bouchon stopfen
5 2.0439.273.7 6 stud bolt (m 8) goujon stehbolzen
6 2.1559.188.2 3 sleeve douille buchse
7 2.1539.193.0 6 ring (107.62x2.62) anneau ring
8 2.1560.010.0 1 gasket (14.2x20) joint dichtung
9 2.3199.292.0 1 plug bouchon stopfen
10 0.013.0536.4/30
1 crankcase carter moteur kurbelgehaeuse
- T. = 41.5 -> (32.0 + 9.5 [Cod. 0102])
- T. = 15.5 -> (6.0 + 9.5 [Cod. 0102])
- for complete engine replacement
- pour remplacement du moteur
- für Austausch des kompletten Motors
10.1 2.3130.001.1 9 *plug (1/8 gas) bouchon stopfen
10.2 2.3130.002.1 2 *plug (1/4 gas) bouchon stopfen
10.3 2.3130.003.1 2 *plug (3/8 gas) bouchon stopfen
10.4 0.000.0000.1 - *not serviceable pas livrable nicht lieferbar
10.4.1 0.065.1112.7 1 **support support halter
10.4.1.2 2.1699.165.0 1 ***sleeve (12.3x15x16) douille buchse
10.4.2 0.065.1114.0/10
2 **support support halter
10.4.3 0.065.1116.3 1 **support support halter
10.4.3.2 2.1699.165.0 1 ***sleeve (12.3x15x16) douille buchse
10.4.5 0.065.1140.0 3 **bushing (59X55X20) bague lagerbuchse
10.4.6 0.065.1141.0 1 **bushing (59X55X30) bague lagerbuchse
10.4.7 0.066.1151.0 1 **pin axe bolzen
10.4.8 0.065.1117.0 8 **screw vis schraube
10.5 2.3179.012.0 1 *plug (60) bouchon stopfen
11 0.066.1152.0/10
4 gasket joint dichtung
14 2.1549.154.2 3 sleeve (4.8x5.8x16) douille buchse
24 2.3120.101.0 1 plug (m 18 p.1.5) bouchon stopfen
25 0.013.4946.0/10
1 cooling nozzle gigleur kolbenkuehlduese
26 2.1560.014.0 1 gasket (18.2x24x1.5) joint dichtung
307.6048.3.6 Sheet 1 F
Agrolux 57 67
Section: ENGINE SUBAS: 11 Ref. 2
TIMING CASE
BOITE DE DESTRIBUTION
STEUERGEHÄUSE
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
15 2.0432.003.7 2 stud bolt (m 8 p.1.25-1x20) goujon stehbolzen
16 2.0312.214.2 7 screw (m 8 p.1.25x40) vis schraube
17 2.1480.014.1 15 washer (8) rondelle dichtscheibe
18 0.013.4981.0 1 sump carter schutz
19 0.065.1150.0/30
1 gasket joint dichtung
- T. = 4.3 -> (0.8 + 3.5 [Cod. 0402])
20 2.1470.004.2 4 lock washer (8) rondelle eventail zahnscheibe
21 2.1011.405.2 2 nut (m 8 p.1) ecrou mutter
22 2.0312.208.2 8 cheese head screw (m 8 p.1.25x25)
vis tete cylindr. zylinderschraube
23 2.1529.167.0 1 oil seal joint d'étanchéité Dichtring
- T. = 1.5
307.6048.3.6 Sheet 1 F
Agrolux 57
Section: ENGINE SUBAS: 11 Ref. 3
MONOBLOC ENGINE-GEARBOX CONNECTING FLANGE
FLASQUE D'ACCOUPLEMENT DU BLOC-MOTEUR AVEC LE CARTER DE BOITE DE VITESSES
ANSCHLUSSFLANSCH FÜR MONOBLOCK AN GETRIEBEGEHÄUSE
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
1 0.007.1882.0/50
1 flange flasque flansch
- T. = 7.7 -> (0.7 + 7.0 [Cod. 0101])
2 2.0112.511.2 8 screw (m 14 p.2x30) vis schraube
3 2.1651.912.0 2 cylindrical plug (12x28) goupille cylindriquezylindr.stift
4 2.1651.917.0 1 cylindrical plug (12x40) goupille cylindriquezylindr.stift
5 2.0432.257.7 1 stud bolt (m 12 p.1.75-1.25x30)
goujon stehbolzen
6 2.0439.250.7 1 stud bolt (m 12-m 10x30) goujon stehbolzen
7 0.011.9294.0/10
1 centring bush douille de centragezentrierbuchse
307.6048.3.6 Sheet 1 F
Agrolux 67
Section: ENGINE SUBAS: 11 Ref. 4
MONOBLOC ENGINE-GEARBOX CONNECTING FLANGE
FLASQUE D'ACCOUPLEMENT DU BLOC-MOTEUR AVEC LE CARTER DE BOITE DE VITESSES
ANSCHLUSSFLANSCH FÜR MONOBLOCK AN GETRIEBEGEHÄUSE
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
1 0.007.7752.0/30
1 flange flasque flansch
- T. = 7.7 -> (0.7 + 7.0 [Cod. 0101])
2 2.0112.511.2 8 screw (m 14 p.2x30) vis schraube
3 2.1651.912.0 2 cylindrical plug (12x28) goupille cylindriquezylindr.stift
4 2.1651.917.0 1 cylindrical plug (12x40) goupille cylindriquezylindr.stift
5 2.0432.257.7 1 stud bolt (m 12 p.1.75-1.25x30)
goujon stehbolzen
6 2.0439.250.7 1 stud bolt (m 12-m 10x30) goujon stehbolzen
7 0.011.9294.0/10
1 centring bush douille de centragezentrierbuchse
307.6048.3.6 Sheet 1 F
Agrolux 57 67
Section: ENGINE SUBAS: 12 Ref. 6
CRANKSHAFT
VILEBREQUIN
KURBELWELLE
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
4 2.3130.001.1 3 plug (1/8 gas) bouchon stopfen
6 2.1720.006.0 2 key (4x6.5) clavette scheibenfeder
7 0.007.1554.0/20
1 crank shaft vilebrequin kurbelwelle
- T. = 16.0 -> (6.5 + 9.5 [Cod. 0102])
8 0.065.1215.0 4 half main bearing demi-couss.de palier
lagerschale-haelfte
8 0.065.1215.7 - half main bearing (- mm 0.25) demi-couss.de palier
lagerschale-haelfte
8 0.065.1215.8 - half main bearing (- mm 0.50) demi-couss.de palier
lagerschale-haelfte
9 0.065.1216.0 4 half main bearing demi-couss.de palier
lagerschale-haelfte
9 0.065.1216.7 - half main bearing (- mm 0.25) demi-couss.de palier
lagerschale-haelfte
9 0.065.1216.8 - half main bearing (- mm 0.50) demi-couss.de palier
lagerschale-haelfte
10 0.065.1218.0 4 shim rondelle d'appui bundscheibe
10 0.065.1218.7 - shim (- mm 0.25) rondelle d'appui bundscheibe
10 0.065.1218.8 - shim (- mm 0.50) rondelle d'appui bundscheibe
15 0.065.1254.0/20
1 gasket joint dichtung
- T. = 7.8 -> (0.8 + 7.0 [Cod. 0101])
16 0.007.1711.0/10
1 cover couvercle deckel
17 2.1475.002.2 9 conical washer (8.4x16) rondelle conique konische scheibe
18 2.0112.207.2 9 screw (m 8 p 1.25x20) vis schraube
- T. = 7.8 -> (0.8 + 7.0 [Cod. 0101])
19 2.1529.073.0 1 oil seal (110x130x13) joint d'étanchéité Dichtring
20 2.1651.915.0 1 pin (12x35) goupille stift
22 2.1599.524.7 1 washer (21x60x12) rondelle scheibe
307.6048.3.6 Sheet 1 F
Agrolux 57
Section: ENGINE SUBAS: 12 Ref. 7
CYLINDER - PISTON - CONNECTING ROD
CYLINDRE - PISTON - BIELLE
ZYLINDER - KOLBEN - PLEUEL
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
1 0.082.0065.A 3 piston cyl.assembly ("A") groupe du piston cyl
zylinderkolbengruppe
- T. = 18.5 -> (15.0 + 3.5 [Cod. 0402])
- CLASS A
- CLASSE A
- KLASSE A
1 0.082.0065.B 3 piston cyl.assembly ("B") groupe du piston cyl
zylinderkolbengruppe
- T. = 18.5 -> (15.0 + 3.5 [Cod. 0402])
- CLASS B
- CLASSE B
- KLASSE B
1.2 0.A12.2675.0 1 *engine cylinder ("A") cylindre moteur zylinder
- CLASS A
- CLASSE A
- KLASSE A
1.2 0.B12.2675.0 1 *engine cylinder ("B") cylindre moteur zylinder
- CLASS B
- CLASSE B
- KLASSE B
1.3 0.082.0060.A 1 *complete piston ("A") piston complet kompl.kolben
- T. = 18.5 -> (15.0 + 3.5 [Cod. 0402])
- CLASS A
- CLASSE A
- KLASSE A
1.3 0.082.0060.B 1 *complete piston ("B") piston complet kompl.kolben
- T. = 18.5 -> (15.0 + 3.5 [Cod. 0402])
- CLASS B
- CLASSE B
- KLASSE B
1.3.1 0.086.0052.6/10
1 **piston ring set jeu de segm.pistonkolbenringsatz
1.3.2 2.1411.014.1 2 **circlip (35) anneau elastique sicherungsring
1.3.3 0.078.1236.0 1 **piston pin axe de piston kolbenbolzen
2 0.078.1220.3/30
3 engine connect.rod bielle moteur pleuel
307.6048.3.6 Sheet 1
Agrolux 57
Section: ENGINE SUBAS: 12 Ref. 7
CYLINDER - PISTON - CONNECTING ROD
CYLINDRE - PISTON - BIELLE
ZYLINDER - KOLBEN - PLEUEL
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
2.1 2.1559.114.0/10
1 *bushing (35x39x35) bague lagerbuchse
2.2 2.0399.213.0 2 *screw (m 12 p.1.25x61.5) vis schraube
3 0.065.1225.0 6 connect.rod hf.brg. demi-couss.de bielle
pleuellager-haelfte
3 0.065.1225.7 6 connect.rod hf.brg. (- mm 0.25)
demi-couss.de bielle
pleuellager-haelfte
3 0.065.1225.8 6 connect.rod hf.brg. (- mm 0.50)
demi-couss.de bielle
pleuellager-haelfte
307.6048.3.6 Sheet 2 F
Agrolux 67
Section: ENGINE SUBAS: 12 Ref. 8
CYLINDER - PISTON - CONNECTING ROD
CYLINDRE - PISTON - BIELLE
ZYLINDER - KOLBEN - PLEUEL
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
1 0.023.0065.A 3 piston cyl.assembly ("A") groupe du piston cyl
zylinderkolbengruppe
- T. = 18.5 -> (15.0 + 3.5 [Cod. 0402])
- CLASS A
- CLASSE A
- KLASSE A
1 0.023.0065.B 3 piston cyl.assembly ("B") groupe du piston cyl
zylinderkolbengruppe
- T. = 18.5 -> (15.0 + 3.5 [Cod. 0402])
- CLASS B
- CLASSE B
- KLASSE B
1.2 0.A12.2675.0 1 *engine cylinder ("A") cylindre moteur zylinder
- CLASS A
- CLASSE A
- KLASSE A
1.2 0.B12.2675.0 1 *engine cylinder ("B") cylindre moteur zylinder
- CLASS B
- CLASSE B
- KLASSE B
1.3 0.023.0060.A 1 *complete piston ("A") piston complet kompl.kolben
- T. = 18.5 -> (15.0 + 3.5 [Cod. 0402])
- CLASS A
- CLASSE A
- KLASSE A
1.3 0.023.0060.B 1 *complete piston ("B") piston complet kompl.kolben
- T. = 18.5 -> (15.0 + 3.5 [Cod. 0402])
- CLASS B
- CLASSE B
- KLASSE B
1.3.1 0.338.0052.6/20
1 **piston ring set jeu de segm.pistonkolbenringsatz
1.3.2 2.1411.014.1 2 **circlip (35) anneau elastique sicherungsring
1.3.3 0.078.1236.0 1 **piston pin axe de piston kolbenbolzen
2 0.078.1220.3/30
3 engine connect.rod bielle moteur pleuel
307.6048.3.6 Sheet 1
Agrolux 67
Section: ENGINE SUBAS: 12 Ref. 8
CYLINDER - PISTON - CONNECTING ROD
CYLINDRE - PISTON - BIELLE
ZYLINDER - KOLBEN - PLEUEL
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
2.1 2.1559.114.0/10
1 *bushing (35x39x35) bague lagerbuchse
2.2 2.0399.213.0 2 *screw (m 12 p.1.25x61.5) vis schraube
3 0.065.1225.0 6 connect.rod hf.brg. demi-couss.de bielle
pleuellager-haelfte
3 0.065.1225.7 6 connect.rod hf.brg. (- mm 0.25)
demi-couss.de bielle
pleuellager-haelfte
3 0.065.1225.8 6 connect.rod hf.brg. (- mm 0.50)
demi-couss.de bielle
pleuellager-haelfte
307.6048.3.6 Sheet 2 F
Agrolux 57 67
Section: ENGINE SUBAS: 12 Ref. 9
CRANKSHAFT PULLEY
POULIE DE VILEBREQUIN
RIEMENSCHEIBE MOTORWELLE
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
3 0.007.1457.0/30
1 pulley poulie riemenscheibe
- T. = 0.5
5 0.085.1248.0/20
1 hub moyeu nabe
6 2.0399.144.7/10
1 screw (m 20 p.1.5x51) vis schraube
8 2.1720.006.0 1 key (4x6.5) clavette scheibenfeder
307.6048.3.6 Sheet 1 F
Agrolux 57
Section: ENGINE SUBAS: 12 Ref. 10
ENGINE FLYWHEEL
VOLANT MOTEUR
SCHWUNGRAD
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
1 0.007.1616.3/10
1 flywheel volant moteur schwungrad
1.2 0.069.1242.0 1 *crown wheel (z=121) couronne zahnkranz
- T. = 8.0 -> (1.0 + 7.0 [Cod. 0101])
2 2.0119.174.0/10
6 screw (m 12 p.1.25x45) vis schraube
3 2.2041.008.0 1 ball bearing (20x47x14) roulement a billes kugellager
307.6048.3.6 Sheet 1 F
Agrolux 57
Section: ENGINE SUBAS: 13 Ref. 12
CAMSHAFT
ARBRE A CAMES
NOCKENWELLE
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
1 0.065.1331.2 6 rod tige stange
2 0.013.1473.3/20
1 camshaft arbre a cames nockenwelle
- T. = 13.5 -> (10.0 + 3.5 [Cod. 0402])
2.2 0.065.1324.0/10
1 *gear (z=32) engrenage zahnrad
3 0.065.1330.0 6 tappets poussoir stosstange
4 2.1559.398.0 1 bushing (10.5x13x12) bague lagerbuchse
5 0.013.5017.0 1 gear (z=58) engrenage zahnrad
- T. = 5.0 -> (1.5 + 3.5 [Cod. 0402])
6 0.065.1350.0 1 small disc disque scheibe
7 2.0132.207.2 4 screw (m 10 p.1x25) vis schraube
8 2.1410.016.1 1 circlip (40x1.75) anneau elastique sicherungsring
9 0.065.1352.0 1 shim rondelle d'appui bundscheibe
10 0.065.1351.0 2 shouldered washer anneau d'appui distanzring
11 0.065.1323.0/30
1 gear (z=29) engrenage zahnrad
12 0.007.1177.3/20
- gear (z = 57) engrenage zahnrad
- T. = 5.0 -> (1.5 + 3.5 [Cod. 0402])
- WITH RED IDENTIFICATION STAMP
- AVEC VIGNETTE D' IDENTIFICATION ROUGE
- MIT ROTER ERKENNUNGSMARKE
12.2 2.1559.185.0/10
1 *bushing bague lagerbuchse
13 0.007.1178.3/20
- gear (z = 57) engrenage zahnrad
- T. = 5.0 -> (1.5 + 3.5 [Cod. 0402])
- WITH YELLOW IDENTIFICATION STAMP
- AVEC VIGNETTE D' IDENTIFICATION JAUNE
- MIT GELBER ERKENNUNSMARKE
13.2 2.1559.185.0/10
1 *bushing bague lagerbuchse
14 0.007.1179.3/20
- gear (z = 57) engrenage zahnrad
- T. = 5.0 -> (1.5 + 3.5 [Cod. 0402])
307.6048.3.6 Sheet 1
Agrolux 57
Section: ENGINE SUBAS: 13 Ref. 12
CAMSHAFT
ARBRE A CAMES
NOCKENWELLE
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
- WITH GREEN IDENTIFICATION STAMP
- AVEC VIGNETTE D' IDENTIFICATION VERTE
- MIT GRÜNER ERKENNUNGSMARKE
14.2 2.1559.185.0/10
1 *bushing bague lagerbuchse
15 2.0312.205.2 2 screw (m 8 p.1.25x18) vis schraube
16 2.1480.014.1 2 washer (8) rondelle dichtscheibe
17 0.065.1353.0 1 small plate plaquette plaettchen
307.6048.3.6 Sheet 2 F
Thank you very much for
your reading. Please Click
Here. Then Get COMPLETE
MANUAL. NO WAITING
NOTE:
If there is no response to
click on the link above,
please download the PDF
document first and then
click on it.
Agrolux 67
Section: ENGINE SUBAS: 13 Ref. 13
CAMSHAFT
ARBRE A CAMES
NOCKENWELLE
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
1 0.065.1331.2 6 rod tige stange
2 0.013.0427.3/10
1 camshaft arbre a cames nockenwelle
- T. = 13.5 -> (10.0 + 3.5 [Cod. 0402])
2.2 0.065.1324.0/10
1 *gear (z=32) engrenage zahnrad
3 0.065.1330.0 6 tappets poussoir stosstange
4 2.1559.398.0 1 bushing (10.5x13x12) bague lagerbuchse
5 0.013.5017.0 1 gear (z=58) engrenage zahnrad
- T. = 5.0 -> (1.5 + 3.5 [Cod. 0402])
6 0.065.1350.0 1 small disc disque scheibe
7 2.0132.207.2 4 screw (m 10 p.1x25) vis schraube
8 2.1410.016.1 1 circlip (40x1.75) anneau elastique sicherungsring
9 0.065.1352.0 1 shim rondelle d'appui bundscheibe
10 0.065.1351.0 2 shouldered washer anneau d'appui distanzring
11 0.065.1323.0/30
1 gear (z=29) engrenage zahnrad
12 0.007.1177.3/20
- gear (z = 57) engrenage zahnrad
- T. = 5.0 -> (1.5 + 3.5 [Cod. 0402])
- WITH RED IDENTIFICATION STAMP
- AVEC VIGNETTE D' IDENTIFICATION ROUGE
- MIT ROTER ERKENNUNGSMARKE
12.2 2.1559.185.0/10
1 *bushing bague lagerbuchse
13 0.007.1178.3/20
- gear (z = 57) engrenage zahnrad
- T. = 5.0 -> (1.5 + 3.5 [Cod. 0402])
- WITH YELLOW IDENTIFICATION STAMP
- AVEC VIGNETTE D' IDENTIFICATION JAUNE
- MIT GELBER ERKENNUNSMARKE
13.2 2.1559.185.0/10
1 *bushing bague lagerbuchse
14 0.007.1179.3/20
- gear (z = 57) engrenage zahnrad
- T. = 5.0 -> (1.5 + 3.5 [Cod. 0402])
307.6048.3.6 Sheet 1
Agrolux 67
Section: ENGINE SUBAS: 13 Ref. 13
CAMSHAFT
ARBRE A CAMES
NOCKENWELLE
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
- WITH GREEN IDENTIFICATION STAMP
- AVEC VIGNETTE D' IDENTIFICATION VERTE
- MIT GRÜNER ERKENNUNGSMARKE
14.2 2.1559.185.0/10
1 *bushing bague lagerbuchse
15 2.0312.205.2 2 screw (m 8 p.1.25x18) vis schraube
16 2.1480.014.1 2 washer (8) rondelle dichtscheibe
17 0.065.1353.0 1 small plate plaquette plaettchen
307.6048.3.6 Sheet 2 F
Agrolux 57
Section: ENGINE SUBAS: 14 Ref. 14
CYLINDER HEAD
CULASSE DES CYLINDRES
ZYLINDERKOPF
Fig Part Nr Qty Description Dénomination Bezeichnung
Renewal time (d/h)
1 2.0399.288.2/10
3 screw (m 8x36x46) vis schraube
2 2.1539.151.0 3 oil seal (9.19x2.62) joint d'étanchéité Dichtring
3 0.007.1139.0/10
3 small cap couvercle deckel
- T. = 0.5
- the time indicated refers to the total quantity
- le temps indiqué se réfère à la quantité totale
- die angegebene Zeit bezieht sich auf die Gesamtmenge
4 0.069.1450.0/30
1 gasket joint dichtung
- T. = 0.5
7 2.1011.421.2 6 nut (m 10) ecrou mutter
9 0.000.0000.1 - not serviceable pas livrable nicht lieferbar
9.1 0.066.1431.0 1 *pin axe bolzen
9.2 0.021.1434.0 2 *screw vis schraube
9.10 0.000.0000.1 - *not serviceable pas livrable nicht lieferbar
9.10.3 2.1011.405.2 2 **nut (m 8 p.1) ecrou mutter
9.10.4 0.066.1432.3 2 **rocker culbuteur kipphebel
- T. = 1.0
9.10.4.2 2.1559.021.0/40
1 ***bushing (19x22x14) bague lagerbuchse
9.10.5 2.1410.055.7 2 **circlip (19) anneau elastique sicherungsring
9.10.6 0.000.0000.1 - **not serviceable pas livrable nicht lieferbar
9.10.6.2 0.066.1430.0/10
1 ***support petit support halter
9.10.7 2.1599.432.0 2 **shouldered washer (19.5x31x1.5)
anneau d'appui distanzring
16 2.1532.507.0 3 oil seal joint d'étanchéité Dichtring
17 0.012.2673.0 12 screw (m 14 p.2x141) vis schraube
18 0.000.0000.1 - not serviceable pas livrable nicht lieferbar
18.1 0.013.1478.3/50
1 *head culasse kopf
18.1.2 0.078.1426.0 1 **valve seat (mm 45) siege du soupape ventilsitz
18.1.3 0.066.1427.0 1 **valve seat (mm 40.653) siege du soupape ventilsitz
18.1.4 0.007.1779.0/20
2 **valve guide guide de soupape ventilfuehrung
18.1.5 0.012.9984.0/20
1 **sleeve douille buchse
18.1.6 2.3170.012.1 2 **expansion plug (30) bouchon expansible
dehnstopfen
18.2 0.066.1421.0 1 *exhaust valve soupape echappement
auslassventil
- T. = 10.5 -> (10.0 + 0.5 [Cod. 0707])
- for each single cylinder head
- pour une culasse
- für einzelnen Zylinderkopf
- T. = 14.5 -> (14.0 + 0.5 [Cod. 0707])
- for all cylinder heads
- pour toutes les culasses
- für alle Zylinderköpfe
307.6048.3.6 Sheet 1

Weitere ähnliche Inhalte

Ähnlich wie Deutz Fahr Agrolux 57 Tractor Parts Catalogue Manual.pdf

Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
fujsekmd8dudj
 
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
fujsekmd8dudj
 
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
bvk2980022
 
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
bvk2980022
 
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
ufjjksemd8id9i
 
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
ufjjksemd8id9i
 

Ähnlich wie Deutz Fahr Agrolux 57 Tractor Parts Catalogue Manual.pdf (6)

Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
 
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
 
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
 
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
 
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F67 Tractor Parts Catalogue Manual.pdf
 
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrolux F57 Tractor Parts Catalogue Manual.pdf
 

Mehr von fhjsekdmdm3e

Deutz Fahr AGROTRON 155 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 155 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 155 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 155 Tractor Service Repair Manual.pdf
fhjsekdmdm3e
 
Deutz Fahr Agrotron 165.7 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrotron 165.7 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrotron 165.7 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrotron 165.7 Tractor Parts Catalogue Manual.pdf
fhjsekdmdm3e
 
Deutz Fahr AGROTRON 215 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 215 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 215 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 215 Tractor Service Repair Manual.pdf
fhjsekdmdm3e
 
Deutz Fahr Agrotron 195 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrotron 195 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrotron 195 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrotron 195 Tractor Parts Catalogue Manual.pdf
fhjsekdmdm3e
 
Deutz Fahr AGROTRON 165 MK3 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 165 MK3 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 165 MK3 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 165 MK3 Tractor Service Repair Manual.pdf
fhjsekdmdm3e
 
Deutz Fahr AGROTRON 140 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 140 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 140 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 140 Tractor Service Repair Manual.pdf
fhjsekdmdm3e
 
Deutz Fahr AGROTRON 135 MK3 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 135 MK3 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 135 MK3 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 135 MK3 Tractor Service Repair Manual.pdf
fhjsekdmdm3e
 
Deutz Fahr AGROTRON 130 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 130 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 130 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 130 Tractor Service Repair Manual.pdf
fhjsekdmdm3e
 
Caterpillar Cat C32 Industrial Engine (Prefix NST) Service Repair Manual (NST...
Caterpillar Cat C32 Industrial Engine (Prefix NST) Service Repair Manual (NST...Caterpillar Cat C32 Industrial Engine (Prefix NST) Service Repair Manual (NST...
Caterpillar Cat C32 Industrial Engine (Prefix NST) Service Repair Manual (NST...
fhjsekdmdm3e
 
Deutz Fahr AGROTRON 128 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 128 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 128 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 128 Tractor Service Repair Manual.pdf
fhjsekdmdm3e
 
Caterpillar Cat C32 Industrial Engine (Prefix BT4) Service Repair Manual (BT4...
Caterpillar Cat C32 Industrial Engine (Prefix BT4) Service Repair Manual (BT4...Caterpillar Cat C32 Industrial Engine (Prefix BT4) Service Repair Manual (BT4...
Caterpillar Cat C32 Industrial Engine (Prefix BT4) Service Repair Manual (BT4...
fhjsekdmdm3e
 
Caterpillar Cat C32 Industrial Engine (Prefix TLD) Service Repair Manual (TLD...
Caterpillar Cat C32 Industrial Engine (Prefix TLD) Service Repair Manual (TLD...Caterpillar Cat C32 Industrial Engine (Prefix TLD) Service Repair Manual (TLD...
Caterpillar Cat C32 Industrial Engine (Prefix TLD) Service Repair Manual (TLD...
fhjsekdmdm3e
 
Caterpillar Cat C32 Locomotive Engine (Prefix WJD) Service Repair Manual (WJD...
Caterpillar Cat C32 Locomotive Engine (Prefix WJD) Service Repair Manual (WJD...Caterpillar Cat C32 Locomotive Engine (Prefix WJD) Service Repair Manual (WJD...
Caterpillar Cat C32 Locomotive Engine (Prefix WJD) Service Repair Manual (WJD...
fhjsekdmdm3e
 
Caterpillar Cat D8R TRACK-TYPE TRACTOR Dozer Bulldozer (Prefix 7XM) Service R...
Caterpillar Cat D8R TRACK-TYPE TRACTOR Dozer Bulldozer (Prefix 7XM) Service R...Caterpillar Cat D8R TRACK-TYPE TRACTOR Dozer Bulldozer (Prefix 7XM) Service R...
Caterpillar Cat D8R TRACK-TYPE TRACTOR Dozer Bulldozer (Prefix 7XM) Service R...
fhjsekdmdm3e
 
Caterpillar Cat 3054 Industrial Engine (Prefix 6FK) Service Repair Manual (6F...
Caterpillar Cat 3054 Industrial Engine (Prefix 6FK) Service Repair Manual (6F...Caterpillar Cat 3054 Industrial Engine (Prefix 6FK) Service Repair Manual (6F...
Caterpillar Cat 3054 Industrial Engine (Prefix 6FK) Service Repair Manual (6F...
fhjsekdmdm3e
 
Caterpillar Cat 745C Articulated Truck (Prefix LFK) Service Repair Manual (LF...
Caterpillar Cat 745C Articulated Truck (Prefix LFK) Service Repair Manual (LF...Caterpillar Cat 745C Articulated Truck (Prefix LFK) Service Repair Manual (LF...
Caterpillar Cat 745C Articulated Truck (Prefix LFK) Service Repair Manual (LF...
fhjsekdmdm3e
 
Caterpillar Cat 3054 Industrial Engine (Prefix 5YS) Service Repair Manual (5Y...
Caterpillar Cat 3054 Industrial Engine (Prefix 5YS) Service Repair Manual (5Y...Caterpillar Cat 3054 Industrial Engine (Prefix 5YS) Service Repair Manual (5Y...
Caterpillar Cat 3054 Industrial Engine (Prefix 5YS) Service Repair Manual (5Y...
fhjsekdmdm3e
 
Caterpillar Cat 257 Multi Terrain Loader (Prefix CMM) Service Repair Manual (...
Caterpillar Cat 257 Multi Terrain Loader (Prefix CMM) Service Repair Manual (...Caterpillar Cat 257 Multi Terrain Loader (Prefix CMM) Service Repair Manual (...
Caterpillar Cat 257 Multi Terrain Loader (Prefix CMM) Service Repair Manual (...
fhjsekdmdm3e
 
Caterpillar Cat 252 Skid Steer Loader (Prefix FDG) Service Repair Manual (FDG...
Caterpillar Cat 252 Skid Steer Loader (Prefix FDG) Service Repair Manual (FDG...Caterpillar Cat 252 Skid Steer Loader (Prefix FDG) Service Repair Manual (FDG...
Caterpillar Cat 252 Skid Steer Loader (Prefix FDG) Service Repair Manual (FDG...
fhjsekdmdm3e
 
CASE DV207 Vibratory Roller Service Repair Manual.pdf
CASE DV207 Vibratory Roller Service Repair Manual.pdfCASE DV207 Vibratory Roller Service Repair Manual.pdf
CASE DV207 Vibratory Roller Service Repair Manual.pdf
fhjsekdmdm3e
 

Mehr von fhjsekdmdm3e (20)

Deutz Fahr AGROTRON 155 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 155 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 155 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 155 Tractor Service Repair Manual.pdf
 
Deutz Fahr Agrotron 165.7 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrotron 165.7 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrotron 165.7 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrotron 165.7 Tractor Parts Catalogue Manual.pdf
 
Deutz Fahr AGROTRON 215 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 215 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 215 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 215 Tractor Service Repair Manual.pdf
 
Deutz Fahr Agrotron 195 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrotron 195 Tractor Parts Catalogue Manual.pdfDeutz Fahr Agrotron 195 Tractor Parts Catalogue Manual.pdf
Deutz Fahr Agrotron 195 Tractor Parts Catalogue Manual.pdf
 
Deutz Fahr AGROTRON 165 MK3 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 165 MK3 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 165 MK3 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 165 MK3 Tractor Service Repair Manual.pdf
 
Deutz Fahr AGROTRON 140 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 140 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 140 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 140 Tractor Service Repair Manual.pdf
 
Deutz Fahr AGROTRON 135 MK3 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 135 MK3 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 135 MK3 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 135 MK3 Tractor Service Repair Manual.pdf
 
Deutz Fahr AGROTRON 130 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 130 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 130 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 130 Tractor Service Repair Manual.pdf
 
Caterpillar Cat C32 Industrial Engine (Prefix NST) Service Repair Manual (NST...
Caterpillar Cat C32 Industrial Engine (Prefix NST) Service Repair Manual (NST...Caterpillar Cat C32 Industrial Engine (Prefix NST) Service Repair Manual (NST...
Caterpillar Cat C32 Industrial Engine (Prefix NST) Service Repair Manual (NST...
 
Deutz Fahr AGROTRON 128 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 128 Tractor Service Repair Manual.pdfDeutz Fahr AGROTRON 128 Tractor Service Repair Manual.pdf
Deutz Fahr AGROTRON 128 Tractor Service Repair Manual.pdf
 
Caterpillar Cat C32 Industrial Engine (Prefix BT4) Service Repair Manual (BT4...
Caterpillar Cat C32 Industrial Engine (Prefix BT4) Service Repair Manual (BT4...Caterpillar Cat C32 Industrial Engine (Prefix BT4) Service Repair Manual (BT4...
Caterpillar Cat C32 Industrial Engine (Prefix BT4) Service Repair Manual (BT4...
 
Caterpillar Cat C32 Industrial Engine (Prefix TLD) Service Repair Manual (TLD...
Caterpillar Cat C32 Industrial Engine (Prefix TLD) Service Repair Manual (TLD...Caterpillar Cat C32 Industrial Engine (Prefix TLD) Service Repair Manual (TLD...
Caterpillar Cat C32 Industrial Engine (Prefix TLD) Service Repair Manual (TLD...
 
Caterpillar Cat C32 Locomotive Engine (Prefix WJD) Service Repair Manual (WJD...
Caterpillar Cat C32 Locomotive Engine (Prefix WJD) Service Repair Manual (WJD...Caterpillar Cat C32 Locomotive Engine (Prefix WJD) Service Repair Manual (WJD...
Caterpillar Cat C32 Locomotive Engine (Prefix WJD) Service Repair Manual (WJD...
 
Caterpillar Cat D8R TRACK-TYPE TRACTOR Dozer Bulldozer (Prefix 7XM) Service R...
Caterpillar Cat D8R TRACK-TYPE TRACTOR Dozer Bulldozer (Prefix 7XM) Service R...Caterpillar Cat D8R TRACK-TYPE TRACTOR Dozer Bulldozer (Prefix 7XM) Service R...
Caterpillar Cat D8R TRACK-TYPE TRACTOR Dozer Bulldozer (Prefix 7XM) Service R...
 
Caterpillar Cat 3054 Industrial Engine (Prefix 6FK) Service Repair Manual (6F...
Caterpillar Cat 3054 Industrial Engine (Prefix 6FK) Service Repair Manual (6F...Caterpillar Cat 3054 Industrial Engine (Prefix 6FK) Service Repair Manual (6F...
Caterpillar Cat 3054 Industrial Engine (Prefix 6FK) Service Repair Manual (6F...
 
Caterpillar Cat 745C Articulated Truck (Prefix LFK) Service Repair Manual (LF...
Caterpillar Cat 745C Articulated Truck (Prefix LFK) Service Repair Manual (LF...Caterpillar Cat 745C Articulated Truck (Prefix LFK) Service Repair Manual (LF...
Caterpillar Cat 745C Articulated Truck (Prefix LFK) Service Repair Manual (LF...
 
Caterpillar Cat 3054 Industrial Engine (Prefix 5YS) Service Repair Manual (5Y...
Caterpillar Cat 3054 Industrial Engine (Prefix 5YS) Service Repair Manual (5Y...Caterpillar Cat 3054 Industrial Engine (Prefix 5YS) Service Repair Manual (5Y...
Caterpillar Cat 3054 Industrial Engine (Prefix 5YS) Service Repair Manual (5Y...
 
Caterpillar Cat 257 Multi Terrain Loader (Prefix CMM) Service Repair Manual (...
Caterpillar Cat 257 Multi Terrain Loader (Prefix CMM) Service Repair Manual (...Caterpillar Cat 257 Multi Terrain Loader (Prefix CMM) Service Repair Manual (...
Caterpillar Cat 257 Multi Terrain Loader (Prefix CMM) Service Repair Manual (...
 
Caterpillar Cat 252 Skid Steer Loader (Prefix FDG) Service Repair Manual (FDG...
Caterpillar Cat 252 Skid Steer Loader (Prefix FDG) Service Repair Manual (FDG...Caterpillar Cat 252 Skid Steer Loader (Prefix FDG) Service Repair Manual (FDG...
Caterpillar Cat 252 Skid Steer Loader (Prefix FDG) Service Repair Manual (FDG...
 
CASE DV207 Vibratory Roller Service Repair Manual.pdf
CASE DV207 Vibratory Roller Service Repair Manual.pdfCASE DV207 Vibratory Roller Service Repair Manual.pdf
CASE DV207 Vibratory Roller Service Repair Manual.pdf
 

Deutz Fahr Agrolux 57 Tractor Parts Catalogue Manual.pdf

  • 1. Workshop standard times Temps de reparation Reparatur-zeittafel Agrolux 57 Agrolux 67 307.6048.3.6
  • 2. Agrolux 57 67 Section: ENGINE SUBAS: 11 Ref. 1 CRANKCASE BLOC MOTEUR KURBELGEHÄUSE Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 3 2.3199.312.2/10 1 plug bouchon stopfen 5 2.0439.273.7 6 stud bolt (m 8) goujon stehbolzen 6 2.1559.188.2 3 sleeve douille buchse 7 2.1539.193.0 6 ring (107.62x2.62) anneau ring 8 2.1560.010.0 1 gasket (14.2x20) joint dichtung 9 2.3199.292.0 1 plug bouchon stopfen 10 0.013.0536.4/30 1 crankcase carter moteur kurbelgehaeuse - T. = 41.5 -> (32.0 + 9.5 [Cod. 0102]) - T. = 15.5 -> (6.0 + 9.5 [Cod. 0102]) - for complete engine replacement - pour remplacement du moteur - für Austausch des kompletten Motors 10.1 2.3130.001.1 9 *plug (1/8 gas) bouchon stopfen 10.2 2.3130.002.1 2 *plug (1/4 gas) bouchon stopfen 10.3 2.3130.003.1 2 *plug (3/8 gas) bouchon stopfen 10.4 0.000.0000.1 - *not serviceable pas livrable nicht lieferbar 10.4.1 0.065.1112.7 1 **support support halter 10.4.1.2 2.1699.165.0 1 ***sleeve (12.3x15x16) douille buchse 10.4.2 0.065.1114.0/10 2 **support support halter 10.4.3 0.065.1116.3 1 **support support halter 10.4.3.2 2.1699.165.0 1 ***sleeve (12.3x15x16) douille buchse 10.4.5 0.065.1140.0 3 **bushing (59X55X20) bague lagerbuchse 10.4.6 0.065.1141.0 1 **bushing (59X55X30) bague lagerbuchse 10.4.7 0.066.1151.0 1 **pin axe bolzen 10.4.8 0.065.1117.0 8 **screw vis schraube 10.5 2.3179.012.0 1 *plug (60) bouchon stopfen 11 0.066.1152.0/10 4 gasket joint dichtung 14 2.1549.154.2 3 sleeve (4.8x5.8x16) douille buchse 24 2.3120.101.0 1 plug (m 18 p.1.5) bouchon stopfen 25 0.013.4946.0/10 1 cooling nozzle gigleur kolbenkuehlduese 26 2.1560.014.0 1 gasket (18.2x24x1.5) joint dichtung 307.6048.3.6 Sheet 1 F
  • 3. Agrolux 57 67 Section: ENGINE SUBAS: 11 Ref. 2 TIMING CASE BOITE DE DESTRIBUTION STEUERGEHÄUSE Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 15 2.0432.003.7 2 stud bolt (m 8 p.1.25-1x20) goujon stehbolzen 16 2.0312.214.2 7 screw (m 8 p.1.25x40) vis schraube 17 2.1480.014.1 15 washer (8) rondelle dichtscheibe 18 0.013.4981.0 1 sump carter schutz 19 0.065.1150.0/30 1 gasket joint dichtung - T. = 4.3 -> (0.8 + 3.5 [Cod. 0402]) 20 2.1470.004.2 4 lock washer (8) rondelle eventail zahnscheibe 21 2.1011.405.2 2 nut (m 8 p.1) ecrou mutter 22 2.0312.208.2 8 cheese head screw (m 8 p.1.25x25) vis tete cylindr. zylinderschraube 23 2.1529.167.0 1 oil seal joint d'étanchéité Dichtring - T. = 1.5 307.6048.3.6 Sheet 1 F
  • 4. Agrolux 57 Section: ENGINE SUBAS: 11 Ref. 3 MONOBLOC ENGINE-GEARBOX CONNECTING FLANGE FLASQUE D'ACCOUPLEMENT DU BLOC-MOTEUR AVEC LE CARTER DE BOITE DE VITESSES ANSCHLUSSFLANSCH FÜR MONOBLOCK AN GETRIEBEGEHÄUSE Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 1 0.007.1882.0/50 1 flange flasque flansch - T. = 7.7 -> (0.7 + 7.0 [Cod. 0101]) 2 2.0112.511.2 8 screw (m 14 p.2x30) vis schraube 3 2.1651.912.0 2 cylindrical plug (12x28) goupille cylindriquezylindr.stift 4 2.1651.917.0 1 cylindrical plug (12x40) goupille cylindriquezylindr.stift 5 2.0432.257.7 1 stud bolt (m 12 p.1.75-1.25x30) goujon stehbolzen 6 2.0439.250.7 1 stud bolt (m 12-m 10x30) goujon stehbolzen 7 0.011.9294.0/10 1 centring bush douille de centragezentrierbuchse 307.6048.3.6 Sheet 1 F
  • 5. Agrolux 67 Section: ENGINE SUBAS: 11 Ref. 4 MONOBLOC ENGINE-GEARBOX CONNECTING FLANGE FLASQUE D'ACCOUPLEMENT DU BLOC-MOTEUR AVEC LE CARTER DE BOITE DE VITESSES ANSCHLUSSFLANSCH FÜR MONOBLOCK AN GETRIEBEGEHÄUSE Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 1 0.007.7752.0/30 1 flange flasque flansch - T. = 7.7 -> (0.7 + 7.0 [Cod. 0101]) 2 2.0112.511.2 8 screw (m 14 p.2x30) vis schraube 3 2.1651.912.0 2 cylindrical plug (12x28) goupille cylindriquezylindr.stift 4 2.1651.917.0 1 cylindrical plug (12x40) goupille cylindriquezylindr.stift 5 2.0432.257.7 1 stud bolt (m 12 p.1.75-1.25x30) goujon stehbolzen 6 2.0439.250.7 1 stud bolt (m 12-m 10x30) goujon stehbolzen 7 0.011.9294.0/10 1 centring bush douille de centragezentrierbuchse 307.6048.3.6 Sheet 1 F
  • 6. Agrolux 57 67 Section: ENGINE SUBAS: 12 Ref. 6 CRANKSHAFT VILEBREQUIN KURBELWELLE Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 4 2.3130.001.1 3 plug (1/8 gas) bouchon stopfen 6 2.1720.006.0 2 key (4x6.5) clavette scheibenfeder 7 0.007.1554.0/20 1 crank shaft vilebrequin kurbelwelle - T. = 16.0 -> (6.5 + 9.5 [Cod. 0102]) 8 0.065.1215.0 4 half main bearing demi-couss.de palier lagerschale-haelfte 8 0.065.1215.7 - half main bearing (- mm 0.25) demi-couss.de palier lagerschale-haelfte 8 0.065.1215.8 - half main bearing (- mm 0.50) demi-couss.de palier lagerschale-haelfte 9 0.065.1216.0 4 half main bearing demi-couss.de palier lagerschale-haelfte 9 0.065.1216.7 - half main bearing (- mm 0.25) demi-couss.de palier lagerschale-haelfte 9 0.065.1216.8 - half main bearing (- mm 0.50) demi-couss.de palier lagerschale-haelfte 10 0.065.1218.0 4 shim rondelle d'appui bundscheibe 10 0.065.1218.7 - shim (- mm 0.25) rondelle d'appui bundscheibe 10 0.065.1218.8 - shim (- mm 0.50) rondelle d'appui bundscheibe 15 0.065.1254.0/20 1 gasket joint dichtung - T. = 7.8 -> (0.8 + 7.0 [Cod. 0101]) 16 0.007.1711.0/10 1 cover couvercle deckel 17 2.1475.002.2 9 conical washer (8.4x16) rondelle conique konische scheibe 18 2.0112.207.2 9 screw (m 8 p 1.25x20) vis schraube - T. = 7.8 -> (0.8 + 7.0 [Cod. 0101]) 19 2.1529.073.0 1 oil seal (110x130x13) joint d'étanchéité Dichtring 20 2.1651.915.0 1 pin (12x35) goupille stift 22 2.1599.524.7 1 washer (21x60x12) rondelle scheibe 307.6048.3.6 Sheet 1 F
  • 7. Agrolux 57 Section: ENGINE SUBAS: 12 Ref. 7 CYLINDER - PISTON - CONNECTING ROD CYLINDRE - PISTON - BIELLE ZYLINDER - KOLBEN - PLEUEL Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 1 0.082.0065.A 3 piston cyl.assembly ("A") groupe du piston cyl zylinderkolbengruppe - T. = 18.5 -> (15.0 + 3.5 [Cod. 0402]) - CLASS A - CLASSE A - KLASSE A 1 0.082.0065.B 3 piston cyl.assembly ("B") groupe du piston cyl zylinderkolbengruppe - T. = 18.5 -> (15.0 + 3.5 [Cod. 0402]) - CLASS B - CLASSE B - KLASSE B 1.2 0.A12.2675.0 1 *engine cylinder ("A") cylindre moteur zylinder - CLASS A - CLASSE A - KLASSE A 1.2 0.B12.2675.0 1 *engine cylinder ("B") cylindre moteur zylinder - CLASS B - CLASSE B - KLASSE B 1.3 0.082.0060.A 1 *complete piston ("A") piston complet kompl.kolben - T. = 18.5 -> (15.0 + 3.5 [Cod. 0402]) - CLASS A - CLASSE A - KLASSE A 1.3 0.082.0060.B 1 *complete piston ("B") piston complet kompl.kolben - T. = 18.5 -> (15.0 + 3.5 [Cod. 0402]) - CLASS B - CLASSE B - KLASSE B 1.3.1 0.086.0052.6/10 1 **piston ring set jeu de segm.pistonkolbenringsatz 1.3.2 2.1411.014.1 2 **circlip (35) anneau elastique sicherungsring 1.3.3 0.078.1236.0 1 **piston pin axe de piston kolbenbolzen 2 0.078.1220.3/30 3 engine connect.rod bielle moteur pleuel 307.6048.3.6 Sheet 1
  • 8. Agrolux 57 Section: ENGINE SUBAS: 12 Ref. 7 CYLINDER - PISTON - CONNECTING ROD CYLINDRE - PISTON - BIELLE ZYLINDER - KOLBEN - PLEUEL Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 2.1 2.1559.114.0/10 1 *bushing (35x39x35) bague lagerbuchse 2.2 2.0399.213.0 2 *screw (m 12 p.1.25x61.5) vis schraube 3 0.065.1225.0 6 connect.rod hf.brg. demi-couss.de bielle pleuellager-haelfte 3 0.065.1225.7 6 connect.rod hf.brg. (- mm 0.25) demi-couss.de bielle pleuellager-haelfte 3 0.065.1225.8 6 connect.rod hf.brg. (- mm 0.50) demi-couss.de bielle pleuellager-haelfte 307.6048.3.6 Sheet 2 F
  • 9. Agrolux 67 Section: ENGINE SUBAS: 12 Ref. 8 CYLINDER - PISTON - CONNECTING ROD CYLINDRE - PISTON - BIELLE ZYLINDER - KOLBEN - PLEUEL Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 1 0.023.0065.A 3 piston cyl.assembly ("A") groupe du piston cyl zylinderkolbengruppe - T. = 18.5 -> (15.0 + 3.5 [Cod. 0402]) - CLASS A - CLASSE A - KLASSE A 1 0.023.0065.B 3 piston cyl.assembly ("B") groupe du piston cyl zylinderkolbengruppe - T. = 18.5 -> (15.0 + 3.5 [Cod. 0402]) - CLASS B - CLASSE B - KLASSE B 1.2 0.A12.2675.0 1 *engine cylinder ("A") cylindre moteur zylinder - CLASS A - CLASSE A - KLASSE A 1.2 0.B12.2675.0 1 *engine cylinder ("B") cylindre moteur zylinder - CLASS B - CLASSE B - KLASSE B 1.3 0.023.0060.A 1 *complete piston ("A") piston complet kompl.kolben - T. = 18.5 -> (15.0 + 3.5 [Cod. 0402]) - CLASS A - CLASSE A - KLASSE A 1.3 0.023.0060.B 1 *complete piston ("B") piston complet kompl.kolben - T. = 18.5 -> (15.0 + 3.5 [Cod. 0402]) - CLASS B - CLASSE B - KLASSE B 1.3.1 0.338.0052.6/20 1 **piston ring set jeu de segm.pistonkolbenringsatz 1.3.2 2.1411.014.1 2 **circlip (35) anneau elastique sicherungsring 1.3.3 0.078.1236.0 1 **piston pin axe de piston kolbenbolzen 2 0.078.1220.3/30 3 engine connect.rod bielle moteur pleuel 307.6048.3.6 Sheet 1
  • 10. Agrolux 67 Section: ENGINE SUBAS: 12 Ref. 8 CYLINDER - PISTON - CONNECTING ROD CYLINDRE - PISTON - BIELLE ZYLINDER - KOLBEN - PLEUEL Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 2.1 2.1559.114.0/10 1 *bushing (35x39x35) bague lagerbuchse 2.2 2.0399.213.0 2 *screw (m 12 p.1.25x61.5) vis schraube 3 0.065.1225.0 6 connect.rod hf.brg. demi-couss.de bielle pleuellager-haelfte 3 0.065.1225.7 6 connect.rod hf.brg. (- mm 0.25) demi-couss.de bielle pleuellager-haelfte 3 0.065.1225.8 6 connect.rod hf.brg. (- mm 0.50) demi-couss.de bielle pleuellager-haelfte 307.6048.3.6 Sheet 2 F
  • 11. Agrolux 57 67 Section: ENGINE SUBAS: 12 Ref. 9 CRANKSHAFT PULLEY POULIE DE VILEBREQUIN RIEMENSCHEIBE MOTORWELLE Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 3 0.007.1457.0/30 1 pulley poulie riemenscheibe - T. = 0.5 5 0.085.1248.0/20 1 hub moyeu nabe 6 2.0399.144.7/10 1 screw (m 20 p.1.5x51) vis schraube 8 2.1720.006.0 1 key (4x6.5) clavette scheibenfeder 307.6048.3.6 Sheet 1 F
  • 12. Agrolux 57 Section: ENGINE SUBAS: 12 Ref. 10 ENGINE FLYWHEEL VOLANT MOTEUR SCHWUNGRAD Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 1 0.007.1616.3/10 1 flywheel volant moteur schwungrad 1.2 0.069.1242.0 1 *crown wheel (z=121) couronne zahnkranz - T. = 8.0 -> (1.0 + 7.0 [Cod. 0101]) 2 2.0119.174.0/10 6 screw (m 12 p.1.25x45) vis schraube 3 2.2041.008.0 1 ball bearing (20x47x14) roulement a billes kugellager 307.6048.3.6 Sheet 1 F
  • 13. Agrolux 57 Section: ENGINE SUBAS: 13 Ref. 12 CAMSHAFT ARBRE A CAMES NOCKENWELLE Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 1 0.065.1331.2 6 rod tige stange 2 0.013.1473.3/20 1 camshaft arbre a cames nockenwelle - T. = 13.5 -> (10.0 + 3.5 [Cod. 0402]) 2.2 0.065.1324.0/10 1 *gear (z=32) engrenage zahnrad 3 0.065.1330.0 6 tappets poussoir stosstange 4 2.1559.398.0 1 bushing (10.5x13x12) bague lagerbuchse 5 0.013.5017.0 1 gear (z=58) engrenage zahnrad - T. = 5.0 -> (1.5 + 3.5 [Cod. 0402]) 6 0.065.1350.0 1 small disc disque scheibe 7 2.0132.207.2 4 screw (m 10 p.1x25) vis schraube 8 2.1410.016.1 1 circlip (40x1.75) anneau elastique sicherungsring 9 0.065.1352.0 1 shim rondelle d'appui bundscheibe 10 0.065.1351.0 2 shouldered washer anneau d'appui distanzring 11 0.065.1323.0/30 1 gear (z=29) engrenage zahnrad 12 0.007.1177.3/20 - gear (z = 57) engrenage zahnrad - T. = 5.0 -> (1.5 + 3.5 [Cod. 0402]) - WITH RED IDENTIFICATION STAMP - AVEC VIGNETTE D' IDENTIFICATION ROUGE - MIT ROTER ERKENNUNGSMARKE 12.2 2.1559.185.0/10 1 *bushing bague lagerbuchse 13 0.007.1178.3/20 - gear (z = 57) engrenage zahnrad - T. = 5.0 -> (1.5 + 3.5 [Cod. 0402]) - WITH YELLOW IDENTIFICATION STAMP - AVEC VIGNETTE D' IDENTIFICATION JAUNE - MIT GELBER ERKENNUNSMARKE 13.2 2.1559.185.0/10 1 *bushing bague lagerbuchse 14 0.007.1179.3/20 - gear (z = 57) engrenage zahnrad - T. = 5.0 -> (1.5 + 3.5 [Cod. 0402]) 307.6048.3.6 Sheet 1
  • 14. Agrolux 57 Section: ENGINE SUBAS: 13 Ref. 12 CAMSHAFT ARBRE A CAMES NOCKENWELLE Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) - WITH GREEN IDENTIFICATION STAMP - AVEC VIGNETTE D' IDENTIFICATION VERTE - MIT GRÜNER ERKENNUNGSMARKE 14.2 2.1559.185.0/10 1 *bushing bague lagerbuchse 15 2.0312.205.2 2 screw (m 8 p.1.25x18) vis schraube 16 2.1480.014.1 2 washer (8) rondelle dichtscheibe 17 0.065.1353.0 1 small plate plaquette plaettchen 307.6048.3.6 Sheet 2 F
  • 15. Thank you very much for your reading. Please Click Here. Then Get COMPLETE MANUAL. NO WAITING NOTE: If there is no response to click on the link above, please download the PDF document first and then click on it.
  • 16. Agrolux 67 Section: ENGINE SUBAS: 13 Ref. 13 CAMSHAFT ARBRE A CAMES NOCKENWELLE Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 1 0.065.1331.2 6 rod tige stange 2 0.013.0427.3/10 1 camshaft arbre a cames nockenwelle - T. = 13.5 -> (10.0 + 3.5 [Cod. 0402]) 2.2 0.065.1324.0/10 1 *gear (z=32) engrenage zahnrad 3 0.065.1330.0 6 tappets poussoir stosstange 4 2.1559.398.0 1 bushing (10.5x13x12) bague lagerbuchse 5 0.013.5017.0 1 gear (z=58) engrenage zahnrad - T. = 5.0 -> (1.5 + 3.5 [Cod. 0402]) 6 0.065.1350.0 1 small disc disque scheibe 7 2.0132.207.2 4 screw (m 10 p.1x25) vis schraube 8 2.1410.016.1 1 circlip (40x1.75) anneau elastique sicherungsring 9 0.065.1352.0 1 shim rondelle d'appui bundscheibe 10 0.065.1351.0 2 shouldered washer anneau d'appui distanzring 11 0.065.1323.0/30 1 gear (z=29) engrenage zahnrad 12 0.007.1177.3/20 - gear (z = 57) engrenage zahnrad - T. = 5.0 -> (1.5 + 3.5 [Cod. 0402]) - WITH RED IDENTIFICATION STAMP - AVEC VIGNETTE D' IDENTIFICATION ROUGE - MIT ROTER ERKENNUNGSMARKE 12.2 2.1559.185.0/10 1 *bushing bague lagerbuchse 13 0.007.1178.3/20 - gear (z = 57) engrenage zahnrad - T. = 5.0 -> (1.5 + 3.5 [Cod. 0402]) - WITH YELLOW IDENTIFICATION STAMP - AVEC VIGNETTE D' IDENTIFICATION JAUNE - MIT GELBER ERKENNUNSMARKE 13.2 2.1559.185.0/10 1 *bushing bague lagerbuchse 14 0.007.1179.3/20 - gear (z = 57) engrenage zahnrad - T. = 5.0 -> (1.5 + 3.5 [Cod. 0402]) 307.6048.3.6 Sheet 1
  • 17. Agrolux 67 Section: ENGINE SUBAS: 13 Ref. 13 CAMSHAFT ARBRE A CAMES NOCKENWELLE Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) - WITH GREEN IDENTIFICATION STAMP - AVEC VIGNETTE D' IDENTIFICATION VERTE - MIT GRÜNER ERKENNUNGSMARKE 14.2 2.1559.185.0/10 1 *bushing bague lagerbuchse 15 2.0312.205.2 2 screw (m 8 p.1.25x18) vis schraube 16 2.1480.014.1 2 washer (8) rondelle dichtscheibe 17 0.065.1353.0 1 small plate plaquette plaettchen 307.6048.3.6 Sheet 2 F
  • 18. Agrolux 57 Section: ENGINE SUBAS: 14 Ref. 14 CYLINDER HEAD CULASSE DES CYLINDRES ZYLINDERKOPF Fig Part Nr Qty Description Dénomination Bezeichnung Renewal time (d/h) 1 2.0399.288.2/10 3 screw (m 8x36x46) vis schraube 2 2.1539.151.0 3 oil seal (9.19x2.62) joint d'étanchéité Dichtring 3 0.007.1139.0/10 3 small cap couvercle deckel - T. = 0.5 - the time indicated refers to the total quantity - le temps indiqué se réfère à la quantité totale - die angegebene Zeit bezieht sich auf die Gesamtmenge 4 0.069.1450.0/30 1 gasket joint dichtung - T. = 0.5 7 2.1011.421.2 6 nut (m 10) ecrou mutter 9 0.000.0000.1 - not serviceable pas livrable nicht lieferbar 9.1 0.066.1431.0 1 *pin axe bolzen 9.2 0.021.1434.0 2 *screw vis schraube 9.10 0.000.0000.1 - *not serviceable pas livrable nicht lieferbar 9.10.3 2.1011.405.2 2 **nut (m 8 p.1) ecrou mutter 9.10.4 0.066.1432.3 2 **rocker culbuteur kipphebel - T. = 1.0 9.10.4.2 2.1559.021.0/40 1 ***bushing (19x22x14) bague lagerbuchse 9.10.5 2.1410.055.7 2 **circlip (19) anneau elastique sicherungsring 9.10.6 0.000.0000.1 - **not serviceable pas livrable nicht lieferbar 9.10.6.2 0.066.1430.0/10 1 ***support petit support halter 9.10.7 2.1599.432.0 2 **shouldered washer (19.5x31x1.5) anneau d'appui distanzring 16 2.1532.507.0 3 oil seal joint d'étanchéité Dichtring 17 0.012.2673.0 12 screw (m 14 p.2x141) vis schraube 18 0.000.0000.1 - not serviceable pas livrable nicht lieferbar 18.1 0.013.1478.3/50 1 *head culasse kopf 18.1.2 0.078.1426.0 1 **valve seat (mm 45) siege du soupape ventilsitz 18.1.3 0.066.1427.0 1 **valve seat (mm 40.653) siege du soupape ventilsitz 18.1.4 0.007.1779.0/20 2 **valve guide guide de soupape ventilfuehrung 18.1.5 0.012.9984.0/20 1 **sleeve douille buchse 18.1.6 2.3170.012.1 2 **expansion plug (30) bouchon expansible dehnstopfen 18.2 0.066.1421.0 1 *exhaust valve soupape echappement auslassventil - T. = 10.5 -> (10.0 + 0.5 [Cod. 0707]) - for each single cylinder head - pour une culasse - für einzelnen Zylinderkopf - T. = 14.5 -> (14.0 + 0.5 [Cod. 0707]) - for all cylinder heads - pour toutes les culasses - für alle Zylinderköpfe 307.6048.3.6 Sheet 1